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SAMPLE DESCRIPTION :

COLOR :

MATERIAL COMPONENT :

SAMPLE RECEIVED :

TESTING PERIOD :

SAMPLE SUBMITTED BY :

INVISIBLE FLUORESCENT PIGMENT #312 YELLOW.

PIGMENT.

WHITE.

--- PLEASE SEE THE NEXT PAGE FOR TEST RESULT(S) ---

2010/08/30 TO 2010/09/02.

2010/08/30.
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==============================================================================================
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TEST ITEM(S) METHOD MDL SPEC RESULT CONCL.

HEAVY METALS (EN-71 PART 3) --- --- --- --- ---
ARSENIC EN71 PART 3 1 <25.0 n.d. PASS
BARIUM EN71 PART 3 1 <1000 n.d. PASS
CHROMIUM EN71 PART 3 1 <60.0 n.d. PASS
SELENIUM EN71 PART 3 2 <500 n.d. PASS
ANTIMONY EN71 PART 3 2 <60.0 n.d. PASS
CADMIUM EN71 PART 3 1 <75.0 n.d. PASS
MERCURY EN71 PART 3 2 <60.0 n.d. PASS
LEAD EN71 PART 3 1 <90.0 n.d. PASS
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UNIT

---
ppm

TEST RESULT(S)：
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ppm

ppm
ppm

ppm

ppm
ppm

ppm

NOTE 1：mg/kg=ppm
NOTE 2：MDL = METHOD DETECTION LIMIT.
NOTE 3：n.d. = Not Detected.
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** END OF REPORT **
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Chemical Laboratory - Kao.,SGS Taiwan Ltd.

REPORT NO.KE/2010/83275
DATE: 2010/09/02




